\4

ENGINEERING, INC
1650 Pacific Avenue, Channel Islands, CA 93033-9901 « Phone (805) 247-0226
Fax: (805) 247-0669 « www.vortechsuperchargers.com « M-F 7:00 AM - 3:30 PM (PST)

DP/N: 4GP020-020 - v1.0, 09/13/21



FOREWORD

This manual provides information on the installation, maintenance and service of the Vortech supercharger
kit expressly designed for this vehicle. All information, illustrations and specifications contained herein are
based on the latest product information available at the time of this publication. Changes to the manual may
be made at any time without notice. Contact Vortech Engineering for any additional information regarding
this kit and any of these modifications at (805) 247-0226 7:00am-3:30pm PST.

Take note of the following before proceeding:

1. Proper installation of this supercharger kit requires general automotive mechanic
knowledge and experience. Please browse through each step of this instruction
manual prior to beginning the installation to determine if you should refer the job to
a professional installer/technician. Please contact your dealer or Vortech
Engineering for possible installers in your area.

2. This product was designed for use on stock (un-modified, OEM) vehicles. The, engine, intake manifold,
transmission, drive axle ratios and tire O.D. must be stock. If the vehicle or engine has been modified in any
way, check with Vortech prior to installation and use of this product.

3. Use only premium grade fuel with a minimum of 91 octane (R+M/2).

4. Always listen for any sign of detonation (knocking/pinging) and discontinue hard use (no boost) until problem
is resolved.

5. \Vortech is not responsible for any clutch, transmission, drive-line or engine damage.

Exclusions from Vortech warranty coverage considerations include, but not limited to:
1. Neglect, abuse, lack of maintenance, abnormal operation or improper installation.
Continued operation with an impaired vehicle or sub-system.

3. The combined use of Vortech components with other modifications such as, but not limited to, exhaust
headers, aftermarket camshafts, nitrous oxide, third party PCM programming or other such changes.

©2021 VORTECH ENGINEERING, INC
All rights reserved. No part of this publication may be reproduced, transmitted, transcribed, or translated
into another language in any form, by any means without written permission of Vortech Engineering, Inc.

P/N: 4GP020-020 v1.0, 08/07/20
©2020 Vortech Engineering, Inc.
All Rights Reserved, Intl. Corp. Secured




TABLEOFCONTENTS

FOREWORD . . ... i

TABLE OF CONTENTS . .. ... e iii
IMPORTANT NOTES. . . .. ... e iv
TOOL & SUPPLY REQUIREMENTS .. ... ... .. ... . i v
RECOMMENDED ACCESSORIES LIST . ....... ... ... .. . . . vi
POWER STEERING PUMP NOTES . . .. . ... ... ... viii
IMPORTANT INSTALLATION NOTES . . .. ... ... ... iX
PARTS LIST .. . . X
1. BASIC COMPONENT REMOVAL & WATER PUMP INSTALLATION. . ................ 1

2. SUPERCHARGER MOUNTING BRACKET ASSEMBLY INSTALLATION . ............. 3
3. A/C IDLER ASSEMBLY INSTALLATION (NON-A/CONLY) . ......... ... ... ot 7
4. A/C MOUNTING BRACKET ASSEMBLY INSTALLATION (A/C OPTION ONLY)......... 9
5. DRIVE PULLEYS & ACCESSORY BELT INSTALLATION . ........................ 15
6. SUPERCHARGER & SUPERCHARGER BELT INSTALLATION . ................... 19
7. CARBURETOR HAT & DISCHARGE ASSEMBLY INSTALLATION .................. 21
8. AIR INLET ASSEMBLY INSTALLATION .. ... ... 25
9. FINAL CHECK . .. 27
APPX A1. DIAGRAM, ASSEMBLY, S/C MOUNTING BRACKET, WITHP/S . ............ 28
APPX A2. DIAGRAM, ASSEMBLY, S/C MOUNTING BRACKET,NOP/S............... 29
APPX B. DIAGRAM, ASSEMBLY, A/C IDLER. . . ... ... . 30
APPX C. DIAGRAM, ASSEMBLY, A/C MOUNTING BRACKET .. ............ ... ...... 31
APPX D. DIAGRAM, ACCESSORY DRIVE BELT ROUTING. .. ............. ... ...... 32
APPX E. GUIDE, SUPERCHARGER PULLEY & BELT SELECTION .................. 33

iif

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Ei
All Rights Reserved, Intl.




NOTICE

This product is protected by state common law, copyright and/or patent. All legal rights therein are reserved.
The design, layout, dimensions, geometry, and engineering features shown in this product are the exclusive
property of Vortech Engineering, Inc. This product may not be copied or duplicated in whole or part, abstractly or
fundamentally, intentionally or fortuitously, nor shall any design, dimension, or other information be incorporated
into any product or apparatus without prior written consent of Vortech Engineering, Inc.

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
All Rights Reserved, Intl. Corp. Secured




SMALL BLOCK CHEVY GEN 3 S/C KIT
Installation Instructions

Before beginning this installation, please read through this entire instruction booklet and
the Street Supercharger System Owner’s Manual which includes the Limited Warranty
Program, the Warranty Registration form, and return envelope.

Vortech supercharger systems are performance improving devices. In most cases, increases in torque of
30-35% and horsepower between 35-45% can be expected with the boost levels specified by Vortech
Engineering. This product is intended for use on healthy, well maintained engines. Installation on a worn-out or
damaged engine is not recommended and may result in failure of the engine as well as the supercharger.
Vortech Engineering is not responsible for engine damage.

Installation on new vehicles will not harm or adversely affect the break-in period so long as factory break-in pro-
cedures are followed.

For best performance and continued durability, please take note of the following key points:

1. Use only premium grade fuel 91 octane or higher (R+M/2).

2. The engine must have stock compression ratio.

3. If the engine has been modified in any way, check with Vortech prior to using this product.

4. Always listen for any sign of detonation (pinging) and discontinue hard use (no boost) until problem is

resolved.

Before beginning installation, replace all spark plugs that are older than 1-year or 15,000 miles with

original heat range plugs as specified by the manufacturer and reset timing to factory specifications

(follow the procedures indicated within the factory repair manual and/or as indicated on the factory

underhood emissions tag). Do not use platinum spark plugs unless they are original equipment.

Change spark plugs every 15,000 miles.

6. Oil-Fed Units Only: Perform an oil and filter change upon completion of this installation and prior to
test driving your vehicle. Thereafter, always use a high-grade SF rated engine oil or a high quality syn-
thetic, and change the oil and filter every 3,000 miles. Never attempt to extend the oil change interval
beyond 3,000 miles, regardless of oil manufacturer's claims as potential damage to the supercharger
may result.

o

Tool and supply requirements:
» 3/8" ratchet and drive set: SAE and metric
Open end wrenches: SAE and metric
3/8" ratchet extensions
Screwdriver or nut driver set
Power steering pump pulley installer
Blue threadlocker

If it has been one year or 15,000 miles or more since your vehicle’s last spark plug change, then you will
also need:

* Spark plug socket

* NEW spark plugs

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
All Rights Reserved, Intl. Corp. Secured




FOR OPTIMAL OPERATION OF THIS SUPERCHARGER SYSTEM, YOU'LL NEED
TO PURCHASE THE FOLLOWING ACCESSORIES SEPARATELY

Vintage Air A/C Compressor
Part Number: 046768-MTR
(Sanden SD7 7176 also suitable)

ACDelco Water Pump
Part Number: 19417097

BBB Industries Alternator
Part Number: N7861-7
(Alternator plug positioned at 7 o'clock)

all

»

= f -

5 )

*Tuff Stuff Power Steering Pump
Part Number: 6170AL
(GM Type Il - Bottom Pressure Port)

*See "Power Steering Pump Notes" on pg. viii

ACDelco Crank Pulley
Part Number: 10055879
(Used for driving the accessories)

ACDelco Water Pump Pulley
Part Number: 194118448
(Was previously part number: 10055880)

a
_’ /!lQ

ACDelco Alternator Pigtail
Part Number: 88987962

ACDelco Power Steering Pump Pulley
Part Number: 12568997

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
All Rights Reserved, Intl. Corp. Secured




FOR OPTIMAL OPERATION OF THIS SUPERCHARGER SYSTEM, YOU'LL NEED
TO PURCHASE THE FOLLOWING ACCESSORIES SEPARATELY

This supercharger system uses GM serpentine belt accessories,
which will require you to convert your application to use electric
cooling fans. A mechanical cooling fan is not designed to work
with the water pump designated in this kit as it is reverse
rotation from the factory water pump.

We suggest contacting your local speed shop to go over these
concerns prior to purchasing this kit, since no two vehicles have
the same requirements.

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.

vii All Rights Reserved, Intl. Corp. Secured




POWER STEERING PUMP NOTES

The supercharger mounting bracket assembly BOTTOM

was designed to be used with the "Tuff Stuff PRESSURE

6170AL" power steering pump. This pump uses a PORT qﬁb
bottom pressure port which ensures that there will
be no interference between the power steering
lines and the mounting bracket assembly. If you
are using this pump, no further action is required.

However if you opted to use the top pressure port
pump, proceed to the next step.

NOTE: The "Tuff Stuff 6170AL" pump is
based off of the "GM Type II" pump.
What makes this pump unique is the
bottom pressure port which fits better
in this application.

Fig. A: "Bottom Pressure Port" power steering
pump

4 - -
BRACKET CUT-OUT

FOR BANJO FITTING\

It is possible to use a "GM Type II" pump that
uses a top pressure port. If you decide to go this
route, you will need to use the following fitting for
bracket clearance:

Detroit Speed Banjo Fitting
Part Number: D91801

In addition to using this fitting, Detroit Speed
recommends using the following power steering
hose kit:

Detroit Speed Power Steering Hose Set
Part Number: D91302

NOTE: Regardless of which power
steering pump you use, you'll be

TOP PRESSURE
PORT

DETROIT SPEED |
BANJO FITTING

|

required to figure out a solution for a Fig. B: Top pressure port power steering pump
power steering fluid reservoir for your with Detroit Speed banjo fitting
application.

If you purchased the recommended power
steering pump and pulley, you'll need to install the
pump to the bracket assembly first, then install the
pulley to the pump after the bracket assembly is
installed to the engine. You will need to use a
power steering pump pulley installer. Keep this in
mind when you reach this step in the installation
manual.

POWER STEERING
- PUMP INSTALLER
. - &

Fig. C: Power steering pump pulley installer tool

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
All Rights Reserved, Intl. Corp. Secured

viii




IMPORTANT INSTALLATION NOTES

Take note of the following before proceeding:

This kit should only be installed by qualified mechanics. It is imperative that the correct air/fuel mixture be
maintained at all times. This kit is to be supplied to competent engine tuners for their completion by the addition
of, and tuning of, appropriate fuel and ignition control components.

This product is intended for use on healthy, well maintained engines. Installation on a worn-out or damaged
engine is not recommended and may result in failure of the engine.

Vortech Engineering is not responsible for engine damage. Installation on new engines will not harm or adversely
affect the break-in period so long as factory break-in procedures are followed.

1. This system was designed to be as compact as possible, however due to the variation of vehicles
which use the Small Block Chevy engine, your installation may require minor modifications for
proper fitment.

2. Pulley diameter changes: Careful size selection is mandatory for proper engine and supercharger

longevity. Contact the Vortech Tech Line for assistance with impeller speed calculations if necessary.

This is a universal supercharger system. It is assumed that some custom fabrication may
be necessary for proper fitment on your application. Some of the things you might want to
consider are:

1. Coolant hoses may need to be modified in order to clear the supercharger system.
Wiring may need to be lengthened or shortened for proper fitment of the alternator, or the alternator plug
may need to be changed in order for the original wiring to work with the recommended alternator.

3. It may be necessary to come up with a solution for a power steering pump reservoir, as the one equipped
with your vehicle may not be suitable for the power steering pump we recommend.
4. Changes to the discharge assembly may be required depending on the following:

a. Intake manifold that is different from stock
b. Carburetor different from "stock style"

c. Use of a charge air cooler system

d. Aftermarket hood that causes fitment issues
e. Upgrading to a larger supercharger unit

This supercharger system uses GM serpentine belt accessories,
which will require you to convert your application to use electric
cooling fans. A mechanical cooling fan is not designed to work
with the water pump designated in this kit as it is reverse
rotation from the factory water pump.

We suggest contacting your local speed shop to go over these
concerns prior to purchasing this kit, since no two vehicles have
the same requirements.

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
All Rights Reserved, Intl. Corp. Secured




Small Block Chevy, Gen 3 S/C Kit
Part No. 4GP218-090L

?ENGINEERING, INC PARTS LIST

IMPORTANT: Before beginning installation, verify that all parts are included in the kit. Report any shortages or damaged
parts immediately.

PART NO. DESCRIPTION QTY. PART NUMBER DESCRIPTION QTY.
008110 SMALL SILVER DIE CUT DECAL 2 4GP112-080 ASY, DISCH TUBE, SBC GEN 3 1
4FA012-011 INTAKE TUBE,180 DEG W/O BOSSES 1
008130 LICENSE PLATE FRAME, VORTECH1 7PS350-200 SLEEVE, BLACK 3.50 ID X 2.0" LG 1
008445 1 YR S/C INFO PKG ASY VORT 1 7R002-060 #60 SAE TYPE F SS HOSE CLAMPS 2
009035 S/C LUBE, BOTTLED, 3-PACK 1 8H040-050 AIR FILTER 3.5"FLG X 7"L 1
. . 4GP116-071 DRIVE ASY, 6" CRNK, SBC GEN 3 1
2F328-120 V3 SI TRIM, CW STRT, 3.33 10-RIB1 A4 57 BELT, K100572-GATES i
4GP020-020 INSTR MAN, UNIV SBC GEN3 1 4GP017-031  SPACER, SBC CRNK PLY, SERP 1
4GP111-081 MNTG BRKT ASY, SBC GEN 3 1 4GP111-011 ASSY, MAN TENS, 10 RIB SBC GEN3 1
2A017-201 SPACER, .750 X 2.695 1 4MA018-041 CRANK PLY, 10-RIB, 6", UNIV 1
2A017-202 SPACER, .750 X 3.070 4 7B375-500 3/8-24 X 5.0""HXHD GR8 3
2A017-203 SPACER, .750 X 1.820 1 7B437-275 7/16-20 X 2.75" HX HD GR8 1
2A017-204 SPACER, .750 X 1.715 1 7J375-044 3/8 SAE WASHER, PLTD 3
2A017-214 RECTANGULAR SPACER 1 7J438-081 7/16 SAE WASHER PLATED 1
4GP018-040 SBC MOUNTING PLATE 4 1 8M106-011 ASY, CARB HAT, SINGLE INLET 1
4GP018-050 SBC MOUNTING PLATE 5 1 008356 DECAL, VORTECH CARB HAT 1
4GP018-060 SBC MOUNTING PLATE 6 1 2H100-040 RETAINER, CARB HAT / N2K VOLUTE 10
4GP018-070 SBC MOUNTING PLATE 7 1 7A250-051  1/4-20 X .50 HHCS GR5 ZINC PLTD 10
4GP018-110 ALT STABILIZER 1 7A312-276 5/16-18 X 2.75 SHCS GR8 ZINC 1
7A375-126 3/8-16 X 1.25 HHCS, GR8, PLT " 7J312-010  5/16" GASKET SEALING WASHER 1
7A375-426 3/8-16 X 4.25" HX HD GR8 4 8M001-025 GASKET, CARB BONNET BASE 1
TA375-475 3/8-16 X 4.75" HXHD GR8 PLTD 4 8M006-011 HSG, MACH, SINGLE, CARB HAT 1
7A375-500 3/8-16 X 5" HX HD GRADE 8 1 8M006-031 BASE, MACH, CARB HAT 1
7C080-025 M8 X 1.25 X 25 HXHD 1 8M011-020 DIFFUSER, CARB HAT,8250D X 71D 1
7J312-002 WASHER, 8.4MM ID X 17MM OD 1
7K375-040  3/8 AN960 FLAT WASHER PLATED 20

4GP111-091 A/C IDLER ASSY, SBC GEN 3

4GP018-100 PLATE, NO P/S, SBC GEN 3
4LGL016-150 IDLER, 6 RIB, 4.2", COMPOSITE
7C080-056 M8 X 1.25 X 55 HXHD ZN PLT
7C080-100 M8 X 1.25 X 100 HXHD ZN PLT
7C080-111 M8 X 1.25 X 110 HHCS CL10.9 PLTD
7J312-002 WASHER, 8.4MM ID X 17MM OD

4GP112-070 ASY, DISCH TUBE, SBC GEN 3
4GP112-060 ASY, DISCH TUBE, SBC GEN3
7PS300-275 REDUCER, BLK 3.0-2.75
7PS300-300 SLEEVE, BLACK, 3.00D X 3.00
7R002-044  #44 SAE TYPE F SS HOSE CLAMP
7R002-048  #48 SAE TYPE F SS HOSE CLAMP
8D204-064 ASSY, RACE BYPASS VALVE, G3
8H040-175 FILTER, 1.75" 1.D., RACE BYPASS

1
2A017-040 SEPARATOR, BEARING, 6203 1 *IF YOU PLAN OI’V RUNNING A/C AND/OR POWER
2A017-207 SPACER, .750 X 1.46 2 STEERING, YOU'LL NEED TO PURCHASE THE
2A017-213 @1.00 X 3.268" SPACER 1 FOLLOWING COMPONENTS SEPARATELY:
2A017-232 @1.00 X 2.315 STEPPED SPACER 1
2A017-235 SPACER, @.750 X 2.352 2 *4GP111-071 AC MTG BRKT ASY, SBC GEN3 1
2A017-327 SPACER, @.750 X 3.268 1 2A017-206 SPACER, .750 X .909 2
2A017-875-08 SPACER, .875 OD X .290 LONG 2 2A017-208 SPACER, .750 X 2.410 1
4GP018-010 SBC MOUNTING PLATE 1 1 2A017-209 SPACER, .750 X 1.106 5
4GP018-080 SBC MOUNTING PLATE 3 1 2A017-210 SPACER, .750 X .455 2
4GP018-090 IDLER PLATE, SBC GEN 3 1 2A046-658 BELT, GATES K060658 1
4LGL016-150 IDLER, 6 RIB, 4.2", COMPOSITE 1 4GP018-020 SBC MOUNTING PLATE 2 1
4PCWO011-052 SPRING TENS 1 4GP018-030 SBC MOUNTING PLATE 3 1
7A375-126 3/8-16 X 1.25 HHCS, GR8, PLT 2 7C080-090 M8 X 1.25 X 90 HXHD CL10.9 2
7A375-400 3/8-16 X 4" BOLT HXHD GR8 2 7F375-017 3/8-16 NYLOCK NUT 1
7A375-425 3/8-16 X 4 1/4" HXHD GR5 1 7GL10-150 NUT, M10 X 1.5 NYLOCK 1
7A375-500 3/8-16 X 5" HX HD GRADE 8 1 7J375-044 3/8 SAE WASHER, PLTD 1
78010-145 M10 X 1.5 X 145 HXHD CL10.9 ZINC PL 1 7K375-040 3/8 AN960 FLAT WASHER PLATED 1
7C012-170 M12 X 1.75 X 1770MM HXHD 1
7J375-044 3/8 SAE WASHER, PLTD 1 *4GP118-050 SBC, GEN3 P/S ASSY 1
7K375-040  3/8 AN960 FLAT WASHER PLATED 6 2A017-207 SPACER, .750 X 1.46 3
2A046-651 6-RIB BELT, GATES K060651 1
4GP111-101 P/S IDLER ASSY, SBC GEN3 1 7C080-060  M8-1.25 X 60 HHCS CL10.9 PLTD 1
2A017-080 PILOT CENTERING RING 1
2A017-132 @1.00" x 1.318" STEPPED SPACER 1
2A017-322 SPACER, @.750 X 3.215 3
2A046-640 6-RIB BELT, GATES K060640 1
1
1
1
1
2
3
1
1
1
1
1
3
1
1

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
All Rights Reserved, Intl. Corp. Secured




1.

d

BASIC COMPONENT REMOVAL & WATER PUMP INSTALLATION

Use blue threadlocker on all
fasteners in this section.

This supercharger system has been designed to
incorporate various accessories offered by Chevy
Performance, therefore the factory small-block
accessories will not be used. Remove all
accessories and drain the engine coolant into a
clean container.

Using a 9/16" socket, locate the water pump and
install it as shown, making sure to use the gaskets
and hardware supplied with the water pump.
Torque the screws to the following:

For aluminum block: 22 +2 |b-ft
For iron block: 33 +2 Ib-ft

NOTE: The water pump is installed now
for ease of installation throughout the
manual. Three of the four screws will be
removed and replaced with the
supercharger mounting bracket
hardware in a later step.

Locate the water pump pulley and install it to the
water pump. Secure using the hardware that
should have been supplied with the water pump.

NOTE: Securing the water pump pulley
hardware is easier once the accessory
belt is installed. This will be covered
again later in the manual.

Fig. 1-C: Install water pump pulley

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
1 All Rights Reserved, Intl. Corp. Secured




1.

BASIC COMPONENT REMOVAL & WATER PUMP INSTALLATION

Remove any crank pulley and/or accessories
attached to the front of the harmonic balancer.
Using a damp rag, wipe off the mounting surface
of the harmonic balancer.

Fig. 1-D: Remove crank pulley and/or
accessories from harmonic balancer

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.

All Rights Reserved, Intl. Corp. Secured 2




2.

Before you begin: You may be required to
change your alternator plug as the vehicle's
original plug may not be compatible with the
suggested alternator. Verify that your vehicle has
the correct alternator plug, otherwise change it out
for the suggested alternator plug (not available
through Vortech). The new plug should come with
wiring instructions for easy installation, otherwise
contact your local speed shop for assistance.

ACDelco Alternator Pigtail
Part Number: 88987962

Use blue threadlocker on all
fasteners in this section.

Using a 9/16" socket, remove the upper screw on
the driver side of the water pump. It will not be
reused. One of the supercharger mounting
bracket screws will be installed to this location in a
later step.

The supercharger mounting bracket assembly
should come preassembled, however we have
included a diagram near the back of this manual
in case spacers or hardware get misplaced. You'll
also notice that all hardware and spacers are held
in place using plastic retainers. Leave the
hardware and plastic retainers in place and do not
remove them until you are directed to do so. This
ensures that all spacers and hardware remain in
the correct position during installation. The only
hardware that may come bagged seperately are
five 3/8"-16 x 1.25" screws and five 3/8" washers.
These are used to secure the supercharger to the
mounting bracket assembly.

SUPERCHARGER MOUNTING BRACKET ASSEMBLY INSTALLATION

“
g

Fig. 2-A: Alternator plug
(Not available through Vortech)

REMOVE
UPPER SCREW §

Fig. 2-B: Remove upper driver side water pump
screw

Fig. 2-C: Supercharger mounting bracket
assembly

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
All Rights Reserved, Intl. Corp. Secured




2.

Power steering option only: Remove the
entire ribbed idler assembly and replace it with the
supplied hardware and spacers. The power
steering pump rests on three &.750" x 1.530"
spacers and is secured from the front using two
M8 x 1.25 x 110mm screws and one M8 x 1.25 x
60mm screw from the back side of the rear
support plate. Locate the power steering pump
and position it as shown, making sure to secure
the previously mentioned hardware using a 1/2"
socket. Be sure to use the supplied washers on all
three screws.

NOTE 1: The power steering pump MUST
be installed to the mounting bracket
assembly prior to installation to the
engine. Refer to the diagram located in
Appendix A1 during assembly.

NOTE 2: Install the pump to the bracket
assembly first, then install the pulley to
the pump after the bracket assembly is
installed to the engine. You will need to
use a power steering pump pulley
installer.

Remove the plastic retainers except for the one
on the upper-left side. Make sure that the
hardware and spacers remain in place. Position
the supercharger mounting bracket assembly as
shown and begin to thread in all four 3/8"-16
screws by hand. Once all of the screws are in
position, use a 9/16" socket and torque wrench to
torque the screws to the following:

For aluminum heads/block: 22 +2 Ib-ft
For iron heads/block: 33 +2 |b-ft

Installation tip: When installing the
supercharger mounting bracket assembly to the
engine, check the clearance between the back of
the alternator to the front of the intake manifold
and front of the driver side valve cover. It may be
necessary to slightly grind down the front edges of
those components for proper fitment. Keep this in
mind moving forward

SUPERCHARGER MOUNTING BRACKET ASSEMBLY INSTALLATION

@.750" x 1.530" _T": Jﬂ
SPACER k4

SUPPORT
PLATE

M8 x 1.25 x 60MM
SCREW
(SECURED FROM REAR)

i . R i

TWO M8 x 1.25 x 110MM &
SCREWS AND TWO

@.750" x 1.530" SPACERS

(SPACERS NOT SHOWN)

Fig. 2-E: Optional power steering

LEAVE PLASTIC R

RETAINER
INSTALLED

TO ENGINE
BLOCK
\

Fig. 2-D: Install supercharger mounting bracket
assembly

CHECK | ﬁ
ALTERNATOR |
CLEARANCE |

o,

Fig. 2-E: Alternator clearance

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.

All Rights Reserved, Intl. Corp. Secured 4




2.

There is a plastic cap temporarily securing the
M8 x 1.25 x 25mm screw and washer to the
mounting bracket assembly. Remove the plastic
cap and temporarily set the screw and washer
aside.

There are two 3/8"-16 x 4.250" screws and two
3/8" washers securing the alternator stabilizer to
the mounting bracket assembly. Using a 9/16"
socket, temporarily remove both screws. The
upper screw has a 1.715" length spacer attached
to it. Temporarily remove the spacer from the
bracket assembly. The lower screw passes
through a 3.070" length spacer that's sandwiched
between both mounting plates. This spacer can
remain in place at this time.

NOTE: The 3.070" length spacer should
stay in place between both mounting
plates when the screw is removed,
however if it does not, be sure to
reinstall it when installing the alternator
in a later step.

Install one 3/8"-16 x 4.250" screw, one 3/8"
washer, the alternator stabilizer and the 1.715"
length spacer to the driver side of the alternator
as shown. When installing the alternator in the
next step, make sure that the spacer remains in
place as shown.

SUPERCHARGER MOUNTING BRACKET ASSEMBLY INSTALLATION

M8 x 1.25 x 25MM
SCREW

1.715" LENGTH
SPACER

3/8"-16 x 4.250"
SCREWS

3.070" LENGTH
SPACER

| ALTERNATOR |
STABILIZER |

Fig. 2-G: Temporarily remove alternator stabiliz-
er and associated hardware

1.715" LENGTH
SPACER

ALTERNATOR
STABILIZER

Fig. 2-H: Install alternator stabilizer and hard-
ware as shown

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
All Rights Reserved, Intl. Corp. Secured




2. SUPERCHARGER MOUNTING BRACKET ASSEMBLY INSTALLATION

l. Before mounting the alternator, plug in the 1715" LENH
alternator connector to the alternator. Lower the SPACER
alternator into postion and begin to thread the -
3/8"-16 x 4.250" screw into the bracket, making
sure that the 1.715" spacer remains in place.
Next, reinstall the other previously removed
3/8"-16 x 4.250" screw and 3/8" washer and
reinstall it to the bracket, making sure that it
passes through the alternator stabilizer.

NOTE: The 3.070" length spacer should
have stayed in place between both
mounting plates when the screw is

removed, however if it did not, be sure 3.07S(J|; A_gé\lé;TH ALTERNATOR

to reinstall now. s STABILIZER

J. Locate the previously removed M8 x 1.25 x 25mm MS x 1.25 x 25MM B
screw and use it to secure the passenger side of SCREW L
the alternator to the mounting bracket assembly. s .
Use a 1/2" socket to secure the M8 x 1.25 x i 3 ' w
25mm screw. Next, use a 9/16" socket to secure .

; 3/8"-16 x 4.250"
both 3/8"-16 x 4.250" screws on the driver side of ' Y SCREWS
the alternator. wi 3

NOTE: As you secure the 3/8"-16 x
4.250" screws, you'll notice the
alternator stabilizer will start to bend
into position. This is normal.

ALTERNATOR
STABILIZER

Fig. 2-J: Secure alternator hardware

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
All Rights Reserved, Intl. Corp. Secured 6




3. A/C IDLER ASSEMBLY INSTALLATION (NON-A/C ONLY)

d

Use blue threadlocker on all
fasteners in this section.

NOTE: This section applies to vehicles
without A/C. If you are running A/C,
proceed to Section 4.

A. Using a 9/16" socket, remove the two screws on
the passenger side of the water pump. They will
not be reused. Two of the A/C mounting bracket .
screws will be installed to this location in a later B R REMOVE TWO
step. 1l SCREWS

SCrews

B. The A/C idler assembly should come
preassembled, however we have included a
diagram near the back of this manual in case
spacers or hardware get misplaced. You'll also
notice that all hardware and spacers are held in
place using plastic retainers. Leave the hardware
and plastic retainers in place and do not remove
them until you are directed to do so. This ensures
that all spacers and hardware remain in the
correct position during installation.

Fig. 3-B: Ribbed idler pulley
(Vehicles without A/C only)

C. You'll notice that there are three small holes
located on the front A/C mounting plate. The rear
of the spring tensioner has a locating tab that
registers into one of these holes. For this setup,
use the hole closest to the bottom of the plate.

SPRING TENSIONER
LOCATING TAB USES
THIS HOLE

Fig. 3-C: Spring tensioner locating tab holes

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
7 All Rights Reserved, Intl. Corp. Secured




3.

A/C IDLER ASSEMBLY INSTALLATION (NON-A/C ONLY)

Remove the remaining plastic retainers, making
sure that the hardware and spacers remain in
place. Position the A/C idler assembly as shown
and begin to thread in all five screws by hand.
Once all of the screws are in position, use a 9/16"
socket and torque wrench to torque the screws to
the following:

For aluminum heads/block: 22 +2 Ib-ft
For iron heads/block: 33 +2 |b-ft

MOUNTING
HARDWARE ;
—

Fig. 3-D: Install A/C idler assembly

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.

All Rights Reserved, Intl. Corp. Secured 38




4.

d

C.

A/C MOUNTING BRACKET ASSEMBLY INSTALLATION (A/C OPTION ONLY)

Use blue threadlocker on all
fasteners in this section.

NOTE: This section applies to vehicles

running A/C. If you don't plan on running

A/C, see Section 3.

Using a 9/16" socket, remove the two screws on
the passenger side of the water pump. They will
not be reused. Two of the A/C mounting bracket
screws will be installed to this location in a later
step.

NOTE: Refer to the diagram located in
Appendix B during disassembly.

You'll need to disassemble the A/C idler assembly

as some parts will be reused in the A/C mounting
bracket assembly.

Using a 17mm socket, remove the M10 x 1.5 x
145mm screw, 3/8" washer, and the spring
tensioner. Set them aside as they will be reused.

Fig. 4-A: Remove passenger side water pump

SCrews

o o4
N,

M10 x 1.5 x 145MM
SCREW & WASHER

SPRING
TENSIONER

Fig. 4-C: Remove spring tensioner and
associated hardware

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
All Rights Reserved, Intl. Corp. Secured




4. A/C MOUNTING BRACKET ASSEMBLY INSTALLATION (A/C OPTION ONLY)

D. Remove the two 3/8"-16 x 4.00" screws, two 3/8"

" @.750" x 1.460"
washers and two 1.460" length spacers and set SPAC))(ERS

them aside as they will be reused.

~ 3/8™16 x 4.00"
SCREWS &
3/8" WASHERS

Fig. 4-D: Remove hardware and spacers

E. Remove the two 3/8"-16 x 1.250" screws and two
3/8" washers and set them aside as they will be 3/8"16 x 1 250"

reused. SCREWS & 3/8"
WASHERS

Fig. 4-E: Remove hardware

F. Remove one 3/8"-16 x 4.25" screw, one 3/8"-16 x
5.00" screw and two 3/8" washers and set them
aside as they will be reused.

3/8"-16 x 5.00" 3/8"-16 x 4.25"
SCREW & 3/8" SCREW & 3/8"
WASHER WASHER

Fig. 4-F: Remove hardware

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
All Rights Reserved, Intl. Corp. Secured 10




4.

G.

A/C MOUNTING BRACKET ASSEMBLY INSTALLATION (A/C OPTION ONLY)

Remove mounting plate 1 and set it aside as it will
be reused.

After you have removed the necessary parts that
you'll be reusing, you'll be left with the parts
shown in Fig. 4-H. Bag these parts and set them
aside as they will not be reused. Keep them in
safe storage in case you ever decide to remove
the A/C from your vehicle.

What you see in Fig. 4-1 are the components that
will be reused with the A/C mounting bracket
assembly. You will begin to assemble the A/C
mounting bracket assembly in the following steps.

MOUNTING =
PLATE 1 '

Fig. 4-1: Components to be reused

11

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
All Rights Reserved, Intl. Corp. Secured




You'll notice that the two rear A/C compressor
mounting tabs have steel bushing pressed into
them. These bushings will register into the
counterbores on the rear A/C mounting plate.

NOTE: Refer to the diagram located in
Appendix C during reassembly.

Locate the A/C compressor and position it as
shown, making sure that the two bushing on the
rear mounting tabs register into the counterbores
of the rear A/C mounting plate. Position the
spacers as shown, then use a 1/2" socket to
secure the two M8 x 1.25 x 90mm screws that
secure the A/C compressor to the mounting
bracket assembly. Repeat this step for the
opposite side of the A/C compressor.

Locate the previously removed 3/8"-16 x 5.00"
screw and 3/8" washer, one 1.106" length spacer
and one 2.410" length spacer. Assemble the
hardware and spacers as shown.

A/C MOUNTING BRACKET ASSEMBLY INSTALLATION (A/C OPTION ONLY)

Fig. 4-J: A/IC compressor steel bushings
(Passenger side shown)

@.750" x 1.106"

SPACER - 3.750" x .455

SPACER

MOUNTING
PLATE 3
T,

M8 x 1.25 x
90MM SCREW

STEEL BUSHINGS
REGISTER INTO
MOUNTING PLATE 2

Fig. 4-K: Assemble components as shown

3/8"-16 x 5.00"
SCREW & 3/8"
WASHER

Fig. 4-L: Install spacers and hardware as shown

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
All Rights Reserved, Intl. Corp. Secured 12




A/C MOUNTING BRACKET ASSEMBLY INSTALLATION (A/C OPTION ONLY)

Locate the previously removed 3/8"-16 x 4.25"
screw and 3/8" washer, one 1.106" length spacer
and one .909" length spacer. Assemble the
hardware and spacers as shown.

Locate the two previously removed 3/8"-16 x 4.00"
screws, two 3/8" washers, and two 1.460" length
spacers. Assemble the hardware and spacers as
shown.

Locate the previously removed M10 x 1.5 x
145mm screw, 3/8" washer, and the spring
tensioner. Also locate one 1.106" length spacer
and one .909" length spacer. Assemble the
hardware and spacers as shown.

NOTE: There are three small holes used
by the spring tensioner locating tab. See
Fig. 4-L for locating tab placement.

@.750" x .909"

: SPACER
@.750" x 1.106"

SPACER
3/8"-16 x 4.25"
SCREW & 3/8"
WASHER

Fig. 4-M: Install spacers and hardware as
shown

@.750" x 1.460"
SPACERS

Y 3/8"-16 x 4.00"
SCREWS &
y3/8" WASHERS

Fig. 4-N: Install spacers and hardware as shown

» . - SPRING
@-7ggAg;-F1°6 : \ TENSIONER |
/ L 2 4 ASSEMBLY

s

; L
@.750" x .909"
SPACER

SPRING
TENSIONER
LOCATING TAB
USES THIS HOLE

M10 x 1.5 x 145MM
SCREW & 3/8" WASHER
(WASHER ON SPRING
TENSIONER SIDE)

Fig. 4-O: Assemble components as shown

13

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
All Rights Reserved, Intl. Corp. Secured




Locate the two previously removed 3/8"-16 x
1.250" screws, two 3/8" washers, and mounting
plate 1. Also, locate one 3/8"-16 nylock nut, one
M10 nylock nut, one 3/8" washer, and one 3/8"
SAE washer (larger diameter.) Assemble the
hardware and spacers as shown. Use a 9/16"
socket and wrench and a 17mm socket and
wrench for this step.

Position the A/C mounting bracket assembly as
shown and begin to thread in all five screws by
hand. Once all of the screws are in position, use a
9/16" socket and torque wrench to torque the
screws to the following:

For aluminum heads/block: 22 +2 Ib-ft
For iron heads/block: 33 +2 |b-ft

A/C MOUNTING BRACKET ASSEMBLY INSTALLATION (A/C OPTION ONLY)

3/8"-16 x 1.250"
SCREWS & 3/8"
WASHERS

M10 NYLOCK NUT & i 3/8"-16 NYLOCK NUT |
3/8" SAE WASHER | | & 3/8" WASHER

MOUNTING
- HARDWARE [V

Fig. 4-Q: Install A/C mounting bracket assembly

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
All Rights Reserved, Intl.

orp. Secured 14




5.

d

Use blue threadlocker on all
fasteners in this section.

In order to remove the old crank bolt, you'll need
to keep the engine from rotating. With the
battery unplugged, temporarily remove the
starter and set it aside. To lock the engine in
place, use a flywheel locking tool or a large pry
bar to keep the engine from rotating.

NOTE: Have an assistant help you with
this section if you use the pry bar
method.

With the engine locked in position, use a 5/8"
socket and appropriate ratchet or breaker bar to
remove the crank bolt.

NOTE: Do not use an impact wrench to
remove the crank bolt as it could resulit
in damaged threads.

The supercharger is driven by its own crank
pulley. Locate the supplied crank pulley and crank
pulley spacer. Align the three mounting holes on
the crank pulley to the corresponding holes on the
spacer. Using three 3/8" washers on the
hardware, insert the three 3/8"-24 x 5.00" screws
through the mounting holes.

NOTE: There is a pilot on the crank
pulley spacer that registers into the
center of the crank pulley. If you have
trouble mating the two together, heat
the center of the crank pulley using a
torch or a heat gun. This expands the
aluminum, making it easier to install.

DRIVE PULLEYS & ACCESSORY BELT INSTALLATION

Fig. 5-B: Remove crank bolt

¢

N — - 1
3/8"-16 x 5.00" 1
SCREWS ™

CRANK PULLEY
SPACER

CRANK PULLEY |

Fig. 5-C: Crank pulley assembly

15

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
All Rights Reserved, Intl. Corp. Secured




5.

DRIVE PULLEYS & ACCESSORY BELT INSTALLATION

Locate the accessory crank pulley. Place the ' wy -

previously assembled crank pulley spacer and \\ ‘
crank pulley into the dish of the accessory crank — e ——

pulley, making sure to align the hardware to the @

three mounting holes on the accessory pulley. The
drive pulleys will be installed as one assembly in
the next step.

ACCESSORY
CRANK PULLEY

Fig. 5-D: Crank pulley assembly with accessory
pulley

Lift the drive pulleys into position and loosely
install the three 3/8"-24 x 5.00" screws into the
harmonic balancer. They will be torqued to spec in
a later step.

Fig. 5-E: Install belt drive assembly with
accessory pulley to harmonic balancer

Located the supplied 7/16"-20 x 2.75" crank bolt
and 7/16" washer. Install the crank bolt until it is
fully seated. In order to torque the new crank bolt,
you'll need to keep the engine from rotating. To
lock the engine in place, use a flywheel locking
tool or a large pry bar to keep the engine from
rotating. Using a 5/8" socket, an extension and a
torque wrench, torque the bolt to 60 +2 Ib-ft.

/A

Fig. 5-F: Torque the crank bolt

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.

All Rights Reserved, Intl. Corp. Secured 16




Using a 9/16" socket and torque wrench, torque
the three 3/8"-24 x 5.00" screws to 37 +2 Ib-ft.

Temporarily loosen the spring tensioner until it is
"hanging" as shown. This is done to ease the
installation of the accessory belt. Locate the
supplied accessory drive belt and install it as
shown. For ease of installation, we suggest sliding
the belt over the A/C compressor (or ribbed idler
for non-A/C systems.) You may need to use some
force to get the belt over the ribs of the A/C
compressor.

NOTE: The accessory belt is a tight fit.
We suggest letting it sit out in the sun
for around 30 minutes or slightly
warming it with a heat gun. This makes
the belt flexible and easier to install.

With the accessory drive belt in position, you will
now secure the spring tensioner. Rotate the spring
tensioner counter-clockwise and place the locating
tab on the back of the spring tensioner into the
lowest hole on the A/C mounting plate. Once the
tensioner is in position, secure the M10 x 1.50 x
145mm screw using a 17mm socket. The belt will
be properly routed in the next step. This is done to
help ease the installation of the accessory belt.

DRIVE PULLEYS & ACCESSORY BELT INSTALLATION

LEAVE SPRIF\I-G TENSIONER
LOOSE AT THIS TIME

Fig. 5-H: Install accessory drive belt

SPRING
TENSIONER
SHOULD REST
BEHIND BELT IN

THIS STEP

M10 x 1.50 x
L145MM SCREW

e

Fig. 5-I: Secure spring tensioner

17

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
All Rights Reserved, Intl. Corp. Secured




5. DRIVE PULLEYS & ACCESSORY BELT INSTALLATION

J. Using a 15mm wrench, turn the spring tensioner
clockwise, then slide the belt over the smooth
idler pulley. Be sure that the belt is seated
correctly on all of the accessories. Verify that the
water pump pulley hardware is secure.

NOTE: If you're having trouble getting
the accessory belt onto the spring
tensioner, you may have to slightly
loosen the A/C mounting bracket
assembly screws to allow the assembly
to slightly shift, making it easier to
install the belt.

TURN SPRING
TENSIONER
CLOCKWISE THEN

INSTALL BELT

K. Now that the accessory belt is installed, proceed
to secure the water pump pulley hardware.

Fig. 5-K: Tension accessory drive belt

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
All Rights Reserved, Intl. Corp. Secured 18




6.

SUPERCHARGER & SUPERCHARGER BELT INSTALLATION

NOTE: For your convenience, we have
included a pulley & belt selection guide
in Appendix E. Reference that guide if
you decide to change your pulley
combination in the future.

Place the supercharger onto the supercharger
mounting plate as shown. Using a 9/16" socket
and torque wrench, use the five supplied 3/8"-16 x
1.25" screws to secure the supercharger and
torque to 22 £2 Ib-ft.

Locate the supplied manual belt tensioner plate.
Using the three supplied M12 x 1.75 x 20mm
screws and three M12 washers, loosely attach the
manual belt tensioner plate to the supercharger as
shown.

MANUAL BELT
TENSIONER PLATE

Locate the supplied M12 x 1.75 x 65mm screw,
M12 x 1.75 nut, M12 washer, piloted idler spacer
and flanged idler pulley. Use the supplied
hardware to secure the flanged idler pulley to the
upper hole on the manual belt tensioner plate. Be
sure the snap ring on the idler pulley is facing
towards the idler plate.

NOTE: You may be required to use the
lower hole on the tensioner mounting
plate if you decide to change your pulley
and belt combination in the future.

Fig. 6-C: Install flanged idler pulley

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
19 All Rights Reserved, Intl. Corp. Secured




6. SUPERCHARGER & SUPERCHARGER BELT INSTALLATION

D. Locate the supplied supercharger drive belt and
route is as shown. Once the belt is in position,
press down on the manual belt tensioner
assembly to tension the belt. Use a 3/4" wrench to
secure the manual belt tensioner hardware. Be
sure not to apply an excessive amount of tension
to the drive belt.

NOTE: It may be necessary to use a 3/4"
tappet wrench or a slim 3/4" wrench to
tighten the M12 screws closest to the
supercharger drive pulley and idler
pulley.

Fig. 6-D: Install supercharger drive belt

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
All Rights Reserved, Intl. Corp. Secured 20




7.

d

Use blue threadlocker on all
fasteners in this section.

Locate the carburetor hat assembly. Using a 7/16"
socket, remove the screws, retainers and
carburetor hat base. Verify that the diffuser is
correctly installed into the receiver groove
machined into the carburetor hat housing.

NOTE: The discharge assembly was
designed around a stock intake manifold
with a 4150 style carburetor. Use of
components other than stock or "OEM
style” may require custom fabrication
for the discharge assembly fitment to fit
properly.

Reinstall the carburetor hat base and loosely
install the screws and retainers, making sure that
the two reliefs are aligned as shown. Make sure
that the diffuser seats itself into the machined
groove on both the carburetor hat and the
carburetor hat base.

Clean the mounting surface of the carburetor
using a clean rag. Locate the supplied carburetor
gasket and install it as shown.

CARBURETOR HAT & DISCHARGE ASSEMBLY INSTALLATION

CARBURETOR
GASKET

Fig. 7-C: Install carburetor hat gasket

21

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
All Rights Reserved, Intl. Corp. Secured




7. CARBURETOR HAT & DISCHARGE ASSEMBLY INSTALLATION

D. Cleaning the mounting surface on the carburetor
hat base using a clean rag. Place the carburetor
hat assembly onto the carburetor, making sure to
align the reliefs on the carburetor hat base with
the top of the carburetor.

E. Locate the supplied 5/16"-18 x 2.75" screw and
sealing washer supplied with the carburetor hat
assembly. Slide the sealing washer onto the
screw, then insert the screw through the opening
on the top of the carburetor hat. Hand tighten the
screw to the carburetor.

NOTE: Some carburetors use a 1/4"-20
screw to fasten the carburetor hat. If
possible, it is suggested that you open
up the 1/4"-20 threaded bore on the
carburetor to accept a 5/16"-18 screw. If
your carburator does not have enough
material to open up the bore, we
suggest swapping out your carburetor
for one that will accomodate a 5/16"-18
screw. The larger screw is beneficial
under high boost applications as it
better secures the carburetor hat than a
1/4"-20 screw.

F. Locate and install the supplied 3.00" to 2.75"
silicone reducer sleeve to the discharge of the
supercharger. Loosely install one #44 hose clamp
and one #48 hose clamp over the sleeve but do
not tighten them at this time.

ALIGN RELIEFS WITH
CARBURETOR

5/16"-18 x 2.75"
: SCREW WITH
~  SEALING WASHER

Fig. 7-E: Secure carbuertor hat

HOSE CLAMPS

Fig. 7-F: Install silicone sleeve to supercharger
(YSi-Trim shown)

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
All Rights Reserved, Intl. Corp. Secured 292




7.

Locate and install the supplied 3.00" ID x 3.00"
length silicone sleeve to the carburetor hat.
Loosely install two #48 hose clamps over the
sleeve but do not tighten them at this time.

Locate and install the supplied discharge tube into
both silicone sleeves as shown. With the
discharge tube in position, proceed to secure the
carbuertor hat screws using a 7/16" socket for the
carburetaor hat retainer screws and a 1/4" allen
key for the 5/16"-18 x 2.75" screw. Secure all four
hose clamps using a 5/16" or 8mm nut driver.

Locate the bypass valve and bypass valve filter.
Install the bypass valve filter as shown. Use a
5/16" or 8mm nut driver to secure the hose clamp
for the air filter.

CARB HAT & DISCHARGE ASSEMBLY INSTALLATION

3.00" ID x 3.00"
LENGTH SILICONE

! SLEEVE
ol W™

Fig. 7-G: Install silicone sleeve to carburetor hat
inlet

#48 HOSE
{ CLAMPS

DISCHARGE Wil
TUBE |

Fig. 7-H: Install discharge tube

BYPASS
VALVE FILTER

BYPASS
VALVE

Fig. 7-I: Install bypass valve filter

23

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
All Rights Reserved, Intl. Corp. Secured




7.

d

CARB HAT & DISCHARGE ASSEMBLY INSTALLATION

Use blue threadlocker on all
fasteners in this step.

Install the bypass valve to the discharge tube as
shown, then use a 3/16" allen key to secure the
two 1/4"-20 x .750" bypass valve mounting
screws. Be sure to use the supplied hardware and
gasket.

We have included a 5 foot length of 7/32" vacuum
hose. Attach one end of the hose to the fitting on
the bypass valve. If possible, attach the other end
of the vacuum hose directly to the intake manifold
via a barbed fitting or an interface suitable for your
application. If that's not an option, use the
supplied 3/8" vacuum tee and tap into a source
that will see full vacuum and boost.

% VACUUM
HOSE

Fig. 7-K: Install vacuum hose

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.

All Rights Reserved, Intl. Corp. Secured 24




8. AIR INLET ASSEMBLY INSTALLATION

A. There are two ways to mount the air filter to the
supercharger, depending on how much space you
have within the engine compartment. If you're
limited on space, simply install the supplied air
filter directly to the supercharger inlet as shown.
The air filter should come preinstalled with the
required hose clamp

B. If you have a fair amount of space within the
engine compartment, we highly suggest using the y
supplied molded air inlet. This gives the
supercharger a cooler source of inlet air. Loosely
install the supplied 3.50" ID x 2.00" length silicone
sleeve and two #56 hose clamps.

¥ SILICONE
{ SLEEVE

C. Locate the supplied molded air inlet and install it L)
to the previously installed silicone sleeve. Position "
the molded inlet in a way that best suits your
application.

MOLDED AIR
INLET

Fig. 8-C: Install molded air inlet to supercharger
inlet

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
25 All Rights Reserved, Intl. Corp. Secured




8. AIR INLET ASSEMBLY INSTALLATION

D. With the molded air inlet correctly positioned,
locate and install the supplied air filter to the
molded inlet as shown. The air filter should come
preinstalled with the required hose clamp. Once
all components are in position, proceed to secure
all three hose clamps.

E. You'll notice that this air inlet assembly includes
one 3.75" ID x 2.00" length silicone sleeve, one
3.50" ID x 1.00" length sleeve, and two #60 hose
clamps. These are included in case you upgrade
to a larger supercharger in the future, giving you
the option to reuse the molded air inlet assembly.

Fig. 8-E: Extra parts

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.

All Rights Reserved, Intl. Corp. Secured 26




9.

FINAL CHECK

WARNING: Do not attempt to operate the vehicle
until all components are installed and
all operations are completed including
the final check.

A. If your vehicle has gone over 15,000 miles
since its last spark plug change, you will need
to change the spark plugs now before test
driving the vehicle.

B. Check all fittings, nuts, bolts and clamps for
tightness. Pay particular attention to oil and
fuel lines around moving parts, sharp edges
and exhaust system parts. Make sure all wires
and lines are properly secured with clamps or
tie-wraps.

C. Check all fluid levels, making sure that your
tank(s) is/are filled with 91 octane or higher
fuel before commencing test drive.

D. Start the engine and allow to idle a few min-
utes, then shut off.

E. Recheck to be sure that no hoses, wires, etc.
are near exhaust headers or moving parts.
Look also for any signs of fluid leakage.

F. PLEASE TAKE SPECIAL NOTE: Operating
the vehicle without ALL the subassemblies
completely and properly installed may cause
FAILURE OF MAJOR COMPONENTS.

Test drive the vehicle.

H. Always listen carefully for engine detonation.
Discontinue heavy throttle usage if detonation
is heard.

I Read the STREET SUPERCHARGER
SYSTEM OWNER'S MANUAL AND
RETURN THE WARRANTY
REGISTRATION FORM within thirty (30)
days of purchasing your supercharger system
to qualify.

2

For internally lubricated V3 units only

This supercharger has been factory pre-filled with
special Vortech synthetic lubricant. Oil does not
need to be added to a brand new unit; however a
fluid level check should be performed.

Prior to operating the supercharger on the vehicle
and after installation onto the vehicle:

Remove the factory installed flat-head brass ship-
ping plug (not the dipstick) from the top of the
supercharger case. Replace the sealed shipping
plug with the supplied “vented” plug. Do not operate
the supercharger without it. Check the supercharger
fluid level.

Fluid level checking procedure:

1. Verify that the vehicle is at room temperature.
Ensure that the .06” copper sealing washer
is located on the dipstick base.

2. Thread the clean dipstick into the unit until
it seats.

3. Once the dipstick has seated, remove the
dipstick from the unit. Fluid should register
in the crosshatched area on the dipstick.

4. DO NOT OVERFILL!"! Drain excess fluid from
the unit if it is above the maximum level on
the dipstick.

Check the fluid level using the dipstick at least every
2,500 miles.

Initial supercharger fluid change must be performed
at 2,500 miles. The supercharger fluid must be
changed at least every 7,500 miles.

Drain the fluid, refill the unit with 4 oz. of Vortech V3
synthetic lubricating fluid and then confirm proper oil
level using the dipstick. DO NOT OVERFILL!!

WARNING: Use of any other fluid other than
the proprietary Vortech/Paxton
synthetic lubricant will void the
warranty and may cause
component failure.

27

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
All Rights Reserved, Intl. Corp. Secured




DIAGRAM, ASSEMBLY, S/C MOUNTING BRACKET, WITH P/S

28

, Inc.

APPX A1.

v
g
o]
Q3LV1d ¥3HSYM Lv14 096NY 8/8]  0¥0-GLEXL m
Q0 WNZL X QI WN7'8 "¥3HSYM|  200Z18rL ol L
QHXH SZX GZ'L X 8N  520-0800L sl h
83QVHO QH XH .G X 91-8/8|  005-GLEVL vl
QL7d 849 QHXH .52 7 X 9L-9/8|  GLP-GLEVL €l
84D QH XH .ST7 X 91-8/€| 9Zr-GLEVL 2
Q3LV1d '8 ‘'SOHH 052 L X 9L-8/8|  9ZL-GLEVL m a
¥3ZIIEVLS LTV 0L1-810dOY o
£ 31v1d ONIINNON O8S| 020-810d9¥ 6
931v1d ONILNNON O8S| 090-810d9Y )
5 3Lv1d ONIINNON 08S| 050-810d9¥ A —
. #31v1d ONIINNON 08S| 0v0-810d9¥ 9
19NV430 3HL NI ANNOA 38 NvO SWALI 3S3HL HIOVS ¥VINONVLOZY|  ¥1Z-L10vE s
“LIY G3AINO¥d FHL NI G3ANTONI ¥ SWaLI - = -
TIV LON ‘NO8 ONINIILS ¥IMOd FHL 8O3 ([40d JUNSS3ud WOLLoa - 11 3aAll L4 X0527 ¥30vdS|  v0erLlOve v
' |Wo) dWNd ONINIILS ¥3IMOd ddnus dany|  TVOLke i 028l X 05, "WIOVdS| €£0T-LIOVE € 3
"S1108 TV 3NDHOL ANV £ 3Lv1d *aTind - — -
TIVLSNI “LHOIL ¥IONI4 QI TIV.LSNI N8 V 4NN ONINIELS HYaMOd 00 Ay 16689521 ve 0,0°€ X 052 "430VdS| 20z-L10vZ z
IAVH SIHOSSIOOV ANV SILYTd TIV FONO -~ 69 X 052 "¥30VdS|  102-L10vC V
L 1198/ sauisnpul gga|  L-L98IN B4 . .
“AINO LHSIL HIONI4 'SS08 ALD NOILLdROS3a Y3FSNNN Lvd | "ON WALl
ONILNNOW dINNd ¥3LYM ¥3ddn 3IS ¥3ARA “ALD NOILdROS3a HIANNN L¥vd | "ON WaLI
3HL HONOXHL ONIOD MO0 INIONT FHL —
0L GNV ¥ 31¥7d OL FWIL INYS FHL Lv TIV —
9 ANV § S3LY1d NV HOLYNY3LTY TIVLSNI € QO WINZL X I WINP'8 "HIHSYM|  200Zhers 143
) z QL7d 60110 SOHH 0LL XGZ'L-8N|  111-0800L 1z
ATNO LHOIL - -
HZONI4 ¥ ANY 9 S3LYTd OL NIHL ‘ATNO 1HOLL L Q3LVId ‘60110 ‘SOHH 09X GZ'L-gN|  090-0800L 0z
YIONIJ YOLYNYILTY OL § 3LVId HOVLLY - V 1690903 SALVO ‘17138 849 INILNIJNTS| 15990V 61 E|
'050-81LdOY LSHId ATANISSY-8NS 3 oyl X 052 'W3OVdS|  L0Z-LLOVE sl
ONI¥TALS ¥IMOd TTANISSY OL ¥INOLSND - - .
ALD NOILdIOS3a H3IENNN L¥vd | 'ON WALl 10 13500 R YOO STV A6 (3o e S Cbeosoont
I TVHS HON 134 50 oL
S3LON L T NSRNGD O L3050 v
0N HoAL00N 46 f 183400
3BTRS SHL 30N K NHOHS SIS an ST OGS HETSIA L
L [4 € 14 Aﬁ S 7 9 7 VA 8

n,
All Rights Reserved, Intl. Cgorp. Secured

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineeril




DIAGRAM, ASSEMBLY, S/C MOUNTING BRACKET, NO P/S

APPX A2.

ineering, Inc.
orp. Secured

é

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech En

All Rights Reserved, Intl.

29

! 4 € | v < s | 9 | L | 8
v
q
o]
- Q3LVId ¥IHSVM LV14 096NV 8/ 0v0-GLENL
V QO WNZL X QI WIP'S "¥IHSYM|  200-Zhers ol
V QHXH SZX SZ'L X 8| 520-0800L sl
V 83QVYO QH XH.S X 9b-8/8|  005-G.eVL vl
v QL1d 89 QHXH.GLY X 918/ SLY-GLEVL <l
d v 84O GH XH STy X 91-9/8|  9zy-GLevL 2l
1L | G31v1d ‘89 'SOHH 0T’V X 918/ 92h-GLevL n
V ¥3ZINAVLS 1| 011-810dOY ol
V £31v1d ONILNNOW 08S|  020-810dO¥ 6
— V 931v1d ONILNNOW 08S|  090-810d9¥ 3
| 5 3LV1d ONILNNOW 08S| 050-810d0¥ 1
[ ] Li9g/Nsalisnpul g  L198BIN [ mNH‘ V ¥ 3Lv1d ONILNNOW 08S|  0v0-810dOY 9
o8 A | NOILdIZ0S3a [ SFENNN Lavd | ON W= ! SHovas BV noNIoT vizLiove p
3TN LAoIL MaONI A Sk N E 00 WAL X I We waHsvn] zoociers | 22 : SLUL XS WAOVAS, POTLLOVE 4
IAVH SIIHOSSIOOV ANV S3LVTd TIVIONO ¥ z QL7d 60110 SOHH 0bL X GZ L8| 111-08007 oz ' 028’k X 05" '¥30VdS|  €02-L10VZ €
“ATNO LHOIL HIONI4 ‘8808 V 17d UZ QHXH 004 X 5Z'L X 8| 001-0800L sz v 0£0°€ X 052° Hmmo«im cozrLiove ¢
mz_w._.,__m mu%%m‘.ﬁmwﬁwgw ﬂmon_onﬁwmﬂwowwm__mmm ! TIANZ QXN 59 X 5L XS _sevos0o: e .>Hc zom_ymw._M_HMmmM e mmFmoM“_,F_cM(n_ "ON w,_mE
— OL ANV ¥ 31¥7d OL INIL IWYS TFHL 1V 117 V 31ISOdNOD .2’y ‘0388l 81 9 1Al 051-91019Ty €z
90NV § S31V1d ANV HOLYNYILTY TIVISNI "¢ | |eN39 08s '31vd ONINIILS ¥IMOd ON|  001-810dOY e
“AINO LHOIL | |ore090 S31vo ‘L1738 Gld-9 INIINIAMTS|  Ove-ovove 1z
sawtavssaudolnl [ sixaio wovs v | o
J V ¥IOVdS O3ddILS .81E'} X.0018|  ZEL-LLovE 6l
ONIEELS S e V ONIM ONIMTLNTO ¥IANIVAZY|  080-LL0VE 8l
‘AL NOLLdI¥OS3a YIENNN Lvd | 'ON W3Ll 10 13500 R YOO STV A6 (3o e S Cbeosoont
S3LoN S AOMASS 20 SFSD 52 L 1 AT S IO Oy e sy
ST i 3 U AL VA3 Ch SHOTANSH NOE A0S T g
L [4 € 14 Aﬁ S 9 VA 8




DIAGRAM, ASSEMBLY, A/C IDLER

APPX B.

£9 M8YD X00d |lewS "Alquiassy Ja|p| O/

30

A 8
9 Q31LV1d ¥IHSVYM LV14 096NV 8/€|  0¥0-GLEML 74
3 alld "Y3IHSYM 3VS 8/¢]  Yr0-GLEML 6l
3 QHXH WWOLL X G2'L XZLN|  0L1-CL0D0L 8l
3 6°0L70 QHXH G¥L X §°L X OLW|  S¥1-0100L L)
3 83aVHO AH XH .G X 91-8/€|  005-GLEVL 9l
l 849 QHXH 1108 .5C'¥ X 91-8/€|  GTY-GLEVL Sl
4 84O QHXH L1108 .7 X 91-8/€|  00%-GLEVL vl
4 Q31V1d ‘89 'SOHH 052 X 91-8/€|  9ZI-GLEVL €l
1 Q3aVI™HL ATIN "SN3L ONIYdS| 250-LL0MOdY (4]
3 3LISOAWOD '.2'v 'a3aaid g1y 9 "§31al| 051-9L07191% 123
3 08S € N3O '31v1d ¥37al|  060-810dOY ol
3 €N3D 08S ‘¢ 31V1d ONIINNOW| 080-8L0dO¥ 6
3 L 31V1d ONILNNOW O8S| 010-8L0dOY 8
4 ONOT 062 X A0 §.8" "YIOVdS| 80-6/8-L10VC L
3 ,89T°€ X 05/'@ '¥IOVdS| LTe-LlOvE 9
4 2GE'TX0GL'0 'MIOVdS| §€2-LLOVE S
3 ¥3OVdS A3dd3LS SIETX 0013  2€2-LLOVZ 14
3 892°€ X 00°L@ '¥IOVdS| €lT-LlOvE €
4 9Y'L X 0G2° '¥30VdS| L02-L10VZ 4
3 €029 'ONI¥Y3E "HOLvyvdas| 0v0-LL0vZ l
NOILdINOS3a HIGNNN LavVd| "ON W3Ll
"AINO

LHOIL ¥3ONI4 'SINIONI OL A3LNNOW 38 OL ¥ 3LY1d ONILNNOW T
"AT18NISSY-8NS ¥31AI ONIYIILS ¥IMOd F19gNISSY OL ¥3N0LSND  “L

‘S3LON

(SUVTTLY TIV GNY ANY ONIGNTND *INI ‘ONI¥ZINIONS HOZLYON
40 LN3SNOD NALLTYM ¥ORid LOOHLIM SLY3Vddy YO 1NA0Yd ANV OLNI GALVHOJHOINI
38 NOLIYWHOINT ¥3H10 $O "NOISNIWIQ "NDISIA ANV TIVHS ¥ON 'LyVd ¥O JI0HM
NI 03)100¥d3 ¥O Q31402 38 LON AV SNIMYSA STHL “IVLINAQENG) ONY 134335 3y
GNY (STLVTIELY TIV ONY ANY SNIGNTDND) “ONI 'ONI¥FINIONS HOZL¥OA 40 AL¥340Nd
JAISIOX3 3HL T4Y 33FH NMOHS STIVIA ANY SNOISNINIA 'SNOLLIMULSNOD ‘NoIS3a 3HL

L 8

rp. Secured

©2021 Vortech Engineerir&g, Inc.
o]

P/N: 4GP020-020 v1.0, 09/13/21
All Rights Reserved, Intl.




DIAGRAM, ASSEMBLY, A/C MOUNTING BRACKET

APPX C.

! 4 | € | v < s 9 | L | 8
. . v 01820S YOSSTAINOO OV NIANVS| ¥LWN-89/9¥0 | 12 |
[9) >>®cO 390|g |[lewS >_QE®ww< }oyoelg _UC_H::O_\/_ o) A0 | NOILJIN0S3d [938WNN Lavd | "ON Wall |
L G31v1d ¥3HSVM LV 096NV 8/ 070-GLENL 0z
LM 171NY43d HL : L
v NI ONNO4 38 NYO SW3LI 3S3HL "LIM G3AIAO¥d 3HL NI 3ANTONI ¢ ___Ql1d ¥3HSYM VS 8/ yro-Lers Ll v
3V SWILI TV LON ‘W08 L34OVx8 ONILNNOW OV SHL ¥O4 "9 b 6°01710 QHXH S¥L X ') X OLW|  Sb1-0100L 8t
|| LNNXD0T L¥ISNINOTAN 1331S HIONIHISHOH_ 081-0119L Il
"1SV1 ¥INOISNAL THL TTVLSNI-FY NIHL ‘SIRHOSSI00V IHL || INNYOOT LYISNINOTAN T33LS HLONIHISHOIH]  £}0-684L o)
40 T1¥ OLNO Q3 TIVASNI 1138 INILNIA3S FHL 139 OL QITIVASNI z 60110 QHXH 06 X 52V X 8| 060-08007 5l
SI LI J¥ILNS ¥3.L4Y ¥3INOISNIL L7386 IHL IAOWIH OL IAVH LHOIW S T 2 30vaD OH XH .6 X 01-8/8] 008526VL o
"NMOQ 03ND¥OL SLT108 T1v ANV A3 TIVLSNI 38 NVO ¥3NOISNIL L 84O QHXH L1089 .52 X 9V 8/8) SevsLev. £
N3HL ‘dN G3NIT 3uY SHINILSVH ¥IHLO TIV TILNN GIHOVLLY ¢ 849 OHXH L1087 X 918/8| 00V-SLEVL (43
AT3SO0T HO 440 ATALITINOD HIHLIF ¥INOISNIL L1138 IAVIT ¥ 4 Q31Vd ‘80 'SOHH 052’} X 91-8/6) 9C1-5L€VL 13
V 03QvIdHL ATIN3 SN3L ONIIS|_250-+L0MOdY ol
"ATNO LHOIL ¥3ONI4 ‘a¥3H 3IS ¥IONISSVd ANV ‘Y0018 INIONT v € 31v1d ONIINNOW 08S| 0£0-810d9¥ 6
q OLNI'ONY dINNd ¥31YM HONONHL ONIOD Y0018 INIONT ANV 7 Z31v1d ONIINNOW 08S| 02080497 A g
| 311d ONILNNOW OL ATHNISSY-ENS HOSSTAINOD OV HOVLLY '€ T | S1vd ONIINNOW 085 010°810d9% 7
A0 v 899090 SILVO 1138 _ 859-9Y0VZ 9
LHOIL ¥3ONI4 ‘INIONT OL G3LNNOW 38 OL | 3L¥1d ONILNNOW 2 4 SSV X 0SL ¥HOVdS) 012-Llove E]
5 904} X 052 "§30VdS|  602-L10VC ¥
"ATNO LHOIL HIONI4 v 0Ly'Z X 05 '§30VdS| _802-210VE B
— 1S4 ATENISSY-ENS YOSSTUINOD OV ITEWISSY OL ¥IWOLSND 'L z 9y | X 052 '930VdS| 2021102 z —
z 606 X 05, ¥F0VdS|  902-LL0VE v
NOILd¥9S3a HFENNN Lavd | "ON WaLl
o] o]

(SIULVTIEY TIV ONY ANY ONIGNTOND) “ONI ‘ONTY3INIONI HOLHON

SATSDX3 3HL 38V FFH NMOHS STIVL3A GNY SNOISNIWIA ‘SNOLLOMALSNOD ‘NOIS3A FHL

L [4 7 € 4 % S 7 9 7 L 8

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
orp. Secured

All Rights Reserved, Intl.

31




APPX D. DIAGRAM, ACCESSORY DRIVE BELT ROUTING

A/C COMPRESSOR
OR
RIBBED IDLER

POWER STEERING =

PUMP OR

RIBBED IDLER
s

e —e—

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineerir&g, Inc.
All Rights Reserved, Intl. Corp. Secured 32




APPX E.

GUIDE, SUPERCHARGER PULLEY & BELT SELECTION

Crank Pulley @" S/C Pulley @" S/C Pulley P/N Vortech Belt P/N Gates Belt P/N
(P/N: 4AMA018-041)

6.00" 3.12" 2A041-312

6.00" 3.33" 2A041-333 2A041-572 K100572
6.00" 3.47" 2A041-347

6.00" 3.60" 2A041-360 K100579
6.00" 3.70" 2A041-370 2A041-579

6.00" 3.80" 2A041-380

Crank Pulley @" S/C Pulley @" S/C Pulley P/N Vortech Belt P/N Gates Belt P/N
(P/N: 4AMA018-051)

7.00" 3.12" 2A041-312

7.00" 3.33" 2A041-333 2A041-594 K100594
7.00" 3.47" 2A041-347

7.00" 3.60" 2A041-360

7.00" 3.70" 2A041-370 2A041-607 K100607
7.00" 3.80" 2A041-380

Crank Pulley @" S/C Pulley @" S/C Pulley P/N Vortech Belt P/N Gates Belt P/N
(P/N: 4AMA018-061)

7.80" 3.12" 2A041-312

7.80" 3.33" 2A041-333 2A041-607 K100607
7.80" 3.47" 2A041-347

7.80" 3.60" 2A041-360

7.80" 3.70" 2A041-370 2A041-610 K100610
7.80" 3.80" 2A041-380

NOTE: If the supercharger pulley will not slide onto the supercharger input shaft, DO NOT FORCE IT.
Using a propane torch or heat gun to heat the supercharger pulley will aid in installation.

33

P/N: 4GP020-020 v1.0, 09/13/21
©2021 Vortech Engineering, Inc.
All Rights Reserved, Intl. Corp. Secured




ENGINEERING, INC

1650 Pacific Avenue, Channel Islands, CA 93033-9901 « Phone (805) 247-0226
Fax: (805) 247-0669 »« www.vortechsuperchargers.com « M-F 7:00 AM - 3:30 PM (PST)

DP/N: 4GP020-020 - v1.0, 09/13/21




